
APPENDIX Q 
 

SEWAGE COLLECTION AND TREATMENT REPORT 
 

   



©2012 The Chazen Companies 

ALL RIGHTS RESERVED.  COPY OR REPRODUCTION OF THIS DRAWING OR DOCUMENT, OR ANY PORTION THEREOF, WITHOUT THE EXPRESS WRITTEN PERMISSION OF CHAZEN ENGINEERING, LAND SURVEYING & LANDSCAPE ARCHITECTURE CO., P.C. IS PROHIBITED.  
THIS DRAWING OR DOCUMENT IS NOT INTENDED OR REPRESENTED TO BE SUITABLE FOR ANY PURPOSE OTHER THAN THE SPECIFIC PROJECT, APPLICATION AND SITUATION FOR WHICH IT WAS INTENDED.  ANY MODIFICATION OF THIS DRAWING OR DOCUMENT, 
OR ANY USE FOR ANY PROJECT, APPLICATION OR SITUATION OTHER THAN THAT FOR WHICH IT WAS INTENDED, WILL BE AT USER’S SOLE RISK AND WITHOUT LIABILITY TO CHAZEN ENGINEERING, LAND SURVEYING & LANDSCAPE ARCHITECTURE CO., P.C. 
[...]
 282 townhouses in a mix of two (2) and three (3) bedroom units (612 bedrooms); 

 50 single-family dwellings consisting of three-bedroom homes (150 bedrooms). 
 

Tuscan Village Conference Center 

 103-room suite hotel overlooking the Hudson River; 

 34,048 SF conference center; 

 8,222 SF restaurant; 

 204,871 SF of commercial office and retail space 
 

Light Industrial/Manufacturing 

 (8) buildings totaling 435,262 SF of light industrial, manufacturing, and/or 
institutional space. 

3.0 PROJECT PHASING 

Development of the property is expected to proceed in several phases of construction over a 
20-year period in the following order: 

 Site preparation and infrastructure improvements (site clearing, grading, roadway, 
paving, drainage, electric utilities, water distribution, sanitary sewer, wastewater 
treatment plant); 

 Industrial Park area; 

 Tuscan Village Conference Center area; and, 

 Residential housing.  

The residential housing development phase is anticipated to occur concurrently with the other 
phases of development over the 20-year construction period, based on market demand. 

4.0 WASTEWATER DEMANDS 

4.1 Estimate of Volume 

The proposed development includes a mix of residential, commercial and light industrial 
development.  At this time, it is not anticipated that significant process water is required for the 



Engineer’s Report-Sewage Collection & Treatment 
Blue Point Overlay District Page 6   

The Chazen Companies 
July 5, 2013 

proposed industrial development.  If an industrial process in the proposed development 
requires water and generates industrial wastewater, the owner of that use may be required to 
have a separate industrial SPDES permit to provide pre-treatment prior to discharge to the 
proposed WWTF. 

Estimated water use for the proposed development is presented in the table located in 
Appendix A.  Generally, the estimate of water use is developed using a NYSDEC guidance 
manual  (Ref. 1).  Estimated wastewater generated for the proposed development is 
approximately 250,000 gallons per day (GPD).  Based on this volume, the SPDES permit for the 
proposed development will request a minimum flow limit of 325,000 gpd (0.33 MGD). 

The treatment units can be configured to allow for future expansion of the WWTF at a later 
date to service areas beyond the HVWV site after completion of the project.  Such future 
expansion is not the subject of this action. 

4.2 Sewage Collection 

The site of the proposed development generally has higher elevations at the northwest and 
southeast corners of the site and the site elevation trends downward both easterly and toward 
the center of the property.  The proposed location of the on-site WWTF is near the center of 
the site.  However, all sewage generated at the site cannot be conveyed by gravity to the 
WWTF. 

Generally, the sewage collection system is anticipated to be a network of gravity collection 
pipes constructed in accordance with local code and Ten-States (Ref. 2) standards.  Where 
gravity collection systems will not be capable of conveying sewage to the WWTF, pump stations 
will be required.  The pump stations will also be designed in accordance with Ten-states and 
NYSDEC documents. 

Each pump station will be, at a minimum, furnished with duplex pumps and an emergency 
power supply.  It is anticipated that several smaller pump stations may be needed to either 
convey sewage to the main interceptor pipe leading to the WWTF, or to gravity piping leading 
to a central pump station designed to lift sewage from the lower areas of the site directly to the 
vicinity of the inlet to the WWTF. 

As design of the proposed development advances, design of the sewage collection and 
conveyance systems will also be advanced. 

4.3 Sewage Treatment 

This section of the report discusses general issues and requirements for the on-site treatment 
of sewage.  A more detailed discussion of treatment is presented in the following section of the 
report. 



Engineer’s Report-Sewage Collection & Treatment 
Blue Point Overlay District Page 7   

The Chazen Companies 
July 5, 2013 

4.3.1 Receiving Stream and Discharge Point 

After the estimate of the volume of sewage to be treated is established, the receiving stream is 
the next factor in determination of the treatment requirements at a particular location.  Simply 
stated, the ratio of the volume of treated effluent to the volume of the receiving stream is a 
significant factor in determination of the effluent limits of a WWTF.  In addition, the presence 
of endangered or threatened species may be a factor in treatment requirements.  At the HVWV 
site, no endangered species affected by treated effluent discharges have been identified. 

The HVWV site is bisected by an intermittent stream that flows from west to east across the 
center of the site.  The proposed WWTF location is adjacent to this stream, and the discharge 
from the WWTF will be to this stream.  In the area of the WWTF, the stream is within an area of 
minimal slope.  As the stream approaches the eastern edge of the property, it flows down the 
steep face of the bluff at the edge of the Hudson River in a ravine that has been excised into the 
face of the bluff.  The ravine is steep and the stream has minimal detention time in this reach.  
At the bottom of the bluff the stream crosses under the CSX rail line through a small bridge and 
enters the Hudson River. 

The streams within the HVWV site are not included in the NYCRR sections that list and classify 
streams.  Also, no NYSDEC-classified ponded water body is located within the HVWV property.  
Normally, for unlisted streams, the policy of NYSDEC is the unlisted stream takes the 
classification of the receiving stream.  In this case, the receiving stream is the Hudson River.  
This reach of the Hudson River is classifies as an ‘A’ stream, and the intermittent stream on the 
HVWV property is assumed to also be classified as an ‘A’ stream for purposes of determining 
wastewater discharge requirements. 

4.3.2 Effluent Limits 

NYSDEC publishes Technical and Operational Guidance Series (TOGS) documents for the 
determination of effluent limits.  The analysis required to determine the proposed effluent 
limits varies by the scenario for which limits are to be calculated.  In all situations, detailed 
calculations are allowed.  However, in situations where the proposed discharge is to an 
intermittent stream, as at the HVWV site, the default effluent limits are described in a TOGS 
specific to this scenario (Ref. 3).   In this situation, the default effluent limits are referred to as 
the Intermittent Stream Effluent Limits (ISELs).  These are the most stringent effluent limits 
normally required by NYSDEC.  For the proposed HVWV WWTF location, it is concluded that the 
ISEL limits are appropriate.  The proposed effluent limits are listed in Table 1 below.  
Correspondence with NYSDEC with respect to effluent limits is enclosed in Appendix B. 
 
 
 
 



Engineer’s Report-Sewage Collection & Treatment 
Blue Point Overlay District Page 8   

The Chazen Companies 
July 5, 2013 

Table 1: Proposed Effluent Limits 
 

Constituent Limit Unit Description 

 Flow  0.33 MGD 30-day arithmetic mean 

 CBOD, 5-day 5.0 mg/L 30-day arithmetic mean 

 Solids, Suspended 10.0 mg/L 30-day arithmetic mean 

 Solids, Settleable 0.1 ml/L Daily Maximum 

 pH 6.5-8.5 SU Range 

 Ammonia, as N 1.1 mg/L May to October, 30-day arithmetic mean 

2.2 mg/L November to April, 30-day arithmetic mean 

 Dissolved Oxygen 7.0 mg/L Minimum, Year-round 

 Disinfection 0.1 mg/L Year-round, TRC for chlorine 

          Notes: 
  MGD – Million Gallons per Day 
  CBOD – Carbonaceous Biochemical Oxygen Demand 
  mg/L – Milligrams per Liter 
  SU – Standard Units 
  ml/L – Milliliters per Liter 
  N – Nitrogen 
  TRC – Total Residual Chlorine 

5.0 WASTEWATER TREATMENT 

This section of the report will briefly describe the approval process and conceptual design of 
the wastewater treatment facility. 

5.1 General Permit Approval Information 

Advancement of the project will require submission of a draft SPDES permit for the proposed 
treatment facility to NYSDEC.  Design plans and an Engineer’s Report are required to be 
submitted to NYSDEC for review and approval of the proposed facility design.  Design 
documents will also be provided to the Ulster County Department of Health (UCDH) and the 
Town Engineer for their comments.  NYSDEC will approve and administer the SPDES permit for 
the facility.  Sampling and reporting requirements are prescribed in the SPDES permit, which 
will be in force for five years from the approval date. 



Engineer’s Report-Sewage Collection & Treatment 
Blue Point Overlay District Page 9   

The Chazen Companies 
July 5, 2013 

5.2 Basic Treatment Process Description 

The following sections briefly describe the basic treatment components.  A simple schematic of 
the treatment process is provided in Appendix C.   

Treatment facilities are designed in accordance with Ten-States, NYSDEC, and NEIWPCC (Ref. 4) 
publications.  The size of tanks, the number of tanks, redundancy, instrumentation and controls 
and many other details are all to be addressed as design of the project advances.  However, the 
traditional activated sludge process commonly used for WWTFs will address the main 
requirements of the anticipated effluent limits.  There are many variants of this process that 
may address treatment parameters or facility size and layout.  All variants must provide the 
required level of treatment.  The process variant that best addresses the various concerns for 
this site will be identified as the preferred alternative as the design process progresses.  The 
intent of the treatment processes is to have the proposed WWTF normally operate in 
compliance with the proposed effluent limits. 

5.2.1 Pre-Treatment 

Pre-treatment serves to intercept large solids prior to entering the main treatment processes.  
Solids, such as rags, can clog and jamb pumps and other equipment if allowed to enter the main 
part of the WWTF.  Screening equipment is used to intercept solids in the pre-treatment 
process.  Material captured in screening will be automatically dewatered and conveyed to a 
dumpster for off-site disposal at a landfill. 

5.2.2 Activated Sludge/Nitrification 

The units in the treatment process are designed to furnish reduction of the various constituents 
listed in the effluent limits of the SPDES permit.  In this case, constituents addressed in the 
treatment processes are CBOD, suspended solids, and ammonia.  Activated sludge processes 
are capable of providing this treatment.  There are several variants of the activated sludge 
process which may be utilized.  Ease of operation, minimizing operational costs, and reliable 
operation with limited maintenance requirements are some factors considered in selecting a 
treatment process.  Reduction in the process footprint is also a desirable factor.  Each of the 
main treatment processes must include redundant units, to ensure continuous operations. 

5.2.3 Secondary Settling 

After treatment in the activated sludge tanks, sewage is directed to secondary clarifiers for 
separation of sludge.  Sludge is collected off the bottom of the clarifiers and routed back to the 
head of the activated sludge process.  Supernatant overflows the top of the clarifiers and 
moves to the next treatment process. 



Engineer’s Report-Sewage Collection & Treatment 
Blue Point Overlay District Page 10   

The Chazen Companies 
July 5, 2013 

5.2.4 Tertiary Filtration 

Supernatant from the clarifier process will be routed to tertiary filters.  The filters will be used 
to reduce the suspended solids concentration to the effluent limit.  Material captured by the 
filters will be diverted to the sludge digesters.  Chemical additives may be used to aid in the 
capture of solids by the filters. 

5.2.5 Disinfection 

Prior to discharge the effluent must be disinfected.  There are two (2) likely disinfection process 
alternatives.  One is ultraviolet light (UV) units.  UV units manufactured for wastewater 
disinfection would be used, and dual trains would be provided to ensure continuous operation.  
The second disinfection option is chlorination.  If chlorination is used, tanks providing adequate 
contact time must be provided, and prior to discharge a chemical to neutralize the chlorine 
must be added.  The effluent limits include a limit on the residual chlorine concentration 
discharge to the receiving stream. 

5.2.6 Post-Aeration 

The final treatment step is to re-aerate the effluent.  Re-aeration ensures that the discharge 
from the WWTF does not adversely impact the dissolved oxygen concentration of the receiving 
stream.  Alternatives available for the re-aeration of treated effluent include a passive process – 
step aeration, or holding treated effluent in a tank and using aeration equipment similar to the 
aeration system to be used in the main treatment process. 

5.2.7 Sludge Digestion 

Activated sludge processes use mixed liquor, which includes a large variety of bacteria that 
provide beneficial treatment of the wastewater.  However, to maintain the health of the 
process, a fraction of the mixed liquor must be wasted each day, to ensure that the 
performance of the mixed liquor does not diminish over time.  The wasted mixed liquor is sent 
to sludge digesters, which are used to reduce the quantity of sludge required for disposal.  For a 
facility of this size, further processing of the sludge is not economical, so it is intended to pump 
and haul wet sludge on a regular basis.  The sludge will be pumped from the sludge digester 
tanks and transferred by truck to a larger facility with additional sludge processing equipment.  
At build-out of the proposed development, it is possible that one truck load per week for sludge 
removal will be needed. 

5.3 Additional Issues 

These issues are among the other factors to be addressed in the detailed design of the facility.  
This non-exhaustive list addresses some of the additional concerns. 



Engineer’s Report-Sewage Collection & Treatment 
Blue Point Overlay District Page 11   

The Chazen Companies 
July 5, 2013 

5.3.1 Odor Control 

NYSDEC requires that wastewater treatment facilities with open tanks be located at least 400 
feet from habited structures.  This criterion is met at this site.  Some portions of the treatment 
process will occur within buildings.  The activated sludge and sludge digester tanks will not be 
within a building, but covers will be provided for these tanks to aid in reduction of noise and 
odors.  Odor control equipment will capture and treat air ventilated from areas housing 
treatment processes. 

5.3.2 Noise Control 

The primary source of noise at a WWTF is the mechanical equipment used to provide air to 
aerated tanks.  In an activated sludge process air is required for the activated sludge tanks, the 
sludge digester tanks, and the re-aeration tanks.  Modern aeration equipment is much quieter 
than older units.  However, the aeration equipment still generates significant noise and runs 
continuously.  All aeration equipment will be housed inside buildings.  Most other noise at a 
WWFT is transient.  Pumps will either be submerged or located within buildings.  The facility 
will have an emergency generator.  This will be housed in its own sound-proof enclosure.  The 
generator will be exercised once a week.  However, it will be programmed to perform this step 
during normal business hours. 

5.3.3 Scalability/Start-Up 

All wastewater generated at the site must be treated before discharge.  This presents some 
challenge at the very beginning of construction.  Activated sludge treatment processes require 
enough biological material to sustain the treatment process.  At the start of the construction 
process there will not be adequate wastewater to sustain the activated sludge process.  A 